
Introduction

The world’s freshwater resources are diminishing, causing 
water stress to affect an increasing number of countries. At the 
same time, the demand for water for agricultural and drinking 
purposes is growing (Kang et al. 2021). Due to the increasing 
global water deficit, it is necessary, on one hand, to seek 
new or alternative sources and, on the other hand, to manage 
water resources rationally. Therefore, ensuring a sufficient 
quantity of water of appropriate quality for people, by means 
of water supply companies, is becoming an increasingly 
challenging task. The actions undertaken by these companies 
aim to find new water sources and reduce losses, both in 
distribution systems and in treatment processes (Khilchevskyj 
and Karamushka 2021). The greatest water losses during 
its treatment result from the need to flush filters, which are 
used in the vast majority of drinking water treatment plants 
worldwide (Cescon and Jiang 2020). It is estimated that up to 
10% of abstracted water is used during backwashing, which 
is why research is being conducted worldwide on the reuse of 
this water (Jibhakate et al. 2017). Recycling backwash water 
can contribute not only to reducing the amount of wastewater 

generated, but also to lowering energy consumption and, thus, 
reducing operating costs.

The reuse of backwash water is recommended in the 
guidelines of many countries around the world. Possible 
methods of its utilization include irrigation, use in greywater 
systems, and application as process water for industrial 
purposes (Messe et al. 2021, Australian Water Association, 
Israel Water Authority). Increasingly, treated backwash 
water is being used to augment treated water resources. For 
example,  in Berlin,  recirculated backwash water forms the 
basis of water resource management and helps ensure supply 
reliability (Diwakar et al. 2020). Similarly, in Singapore, the 
reuse of treated backwash water through microfiltration and 
UV disinfection aims to reduce the demand for drinking water 
(NEWater 2023). 

The method of managing backwash water depends 
primarily on its composition, which is influenced by the 
type of filter media, the type of water being treated, and the 
parameters of the backwashing process (Jibhakate et al. 
2017). A large number of microorganisms, which are detected 
regardless of the type of water being treated (Turan 2023), as 
well as the presence of organic substances, are the most typical 

Archives of Environmental Protection
Vol. 51 no. 3 pp. 74–84

PL ISSN 2083-4772
DOI:10.24425/aep.2025.156010

Cost analysis of recirculating pre-treated backwash water 
from sand filters into drinking water treatment: trial results 

Małgorzata Wolska¹*, Juan Tomás García Bermejo², Antonio Vigueras Rodríguez²,
Francisco Javier Pérez De La Cruz², Małgorzata Kabsch-Korbutowicz¹,

Halina Urbańska-Kozłowska¹, Agata Rosińska³

¹Wrocław University of Technology, Poland
2Politecnic University of Cartagena, Spain

³Czestochowa Technical University, Poland

* Corresponding author’s e-mail: malgorzata.wolska@pwr.edu.pl

Keywords: ultrafiltration, water treatment plant, capital cost, UV disinfection, operation cost

Abstract: Effective water resource management and reduction of water consumption require water utilities to 
minimize losses during the treatment process. As a result, backwash water produced during filtration is often 
the subject of research focused on its reuse within the water treatment system. This study was conducted  at 
two large water treatment facilities, each with a capacity of 100,000 m3/day. The research focused  on backwash 
water produced during the cleaning of sand filters. Before being reintroduced into the treatment process, the 
backwash water underwent pre-treatment involving UV disinfection followed by ultrafiltration. The effectiveness 
of various processes, including coagulation with sedimentation, microfiltration, ultrafiltration, and UV disinfection 
was assessed under optimal conditions, based on their ability to remove organic matter and microorganisms, 
which pose health risks when backwash water is recirculated. Additionally, the operational and capital costs of 
selected pre-treatment approaches were evaluated. The findings revealed that pre-treating backwash water with 
ultrafiltration membranes (UF), followed by UV disinfection, and reusing it in the treatment systems can reduce 
environmental impacts.

© 2025. The Author(s). This is an open-access article distributed under the terms of the Creative Commons Attribution-
ShareAlike 4.0 International Public License (CC BY SA 4.0, https:// creativecommons.org/licenses/by-sa/4.0/legalcode), 
which permits use, distribution, and reproduction in any medium, provided that the article is properly cited.



	 Cost analysis of recirculating pre-treated ba  ckwash water from sand filters into drinking water treatment: trial results  	 75

contaminants in backwash water. Liang et al ( 2018) reported 
that the organic carbon content in backwash water from surface 
water treatment plants  ranged from 8.5 to 60.0 gC/m3, whereas 
in intake water it ranged from 2.1 to 5.0 gC/m3.

The amount of organic substances in backwash water 
depends on the backwashing procedure used (Malhabi et al. 
2017). Backwash water from sand filters contains various types 
of microorganisms, including pathogenic species (Studziński et 
al. 2021), which pose a serious health risk if the water is reused 
for drinking purposes. In addition to bacteria, backwash water 
may contain fungi, rotaviruses, and other microorganisms 
(Chaudhry et al. 2015). Therefore, pre-treatment is essential 
before reusing backwash water, particularly by subjecting it to 
disinfection (Arendze and Siliya 2014). 

Coagulation and sedimentation processes are the 
most commonly employed processes for pre-treating filter 
backwash water (Cheng et al. 2020). However, low-pressure 
membrane separation techniques are increasingly being 
adopted to enhance pre-treatment efficiency (Alhussaini et al. 
2023). Pressure-driven membrane processes are now widely 
used  to treat water from various sources for  both drinking and 
industrial purposes (Hofs et al. 2011).

The recirculation of backwash water into the main water 
treatment train is possible after it has been pre-treated, and 
requires the selection of pre-treatment methods as well as the 
evaluation of backwash water pre-treatment costs. Coagulation 
is the most inexpensive method of backwash treatment, 
allowing for the removal of suspended contaminants, organic 
compounds, and the reduction of microorganisms (Li 2018). 
The effectiveness of backwash treatment largely depends 
on the composition of raw water, with coagulation being the 
most efficient method for removing low molecular weight 
compounds. (Zhou et al. 2015). The pre-treatment of sand 
bed backwash through coagulation with PAFCI and FeCl3 has 
shown  greater effects on colloid destabilization at lower doses 
for PAFCl (Ebrahimi 2017), along with  higher effectiveness in 
limiting membrane fouling.

Due to the high presence of microorganisms, disinfection 
is an essential step in recycling backwash water, particularly 
through UV radiation and chlorination (Mosati et al. 2011). Given 
the significant amount of suspended solids in backwash water, 
disinfection should be carried out after the sedimentation process.

Because of backwash water contamination. chlorination 
results in the creation of large amounts of disinfection by-
products, the quantity of which  depends on the characteristics 
of the organic matter present in backwash water (Qian et 
al. 2023). Heavily contaminated water is more commonly 
subjected to UV light as a physical disinfection method, since 
harmful disinfection by-products are not produced with this 
approach  (Luo et al. 2022).

The effectiveness of microfiltration membranes in 
water and wastewater treatment depends on various factors, 
including membrane type, pore size, the composition of the 
treated medium, and specific process conditions (Konieczny et 
al. 2019). Although microfiltration is widely applied in water 
and wastewater treatment, including industrial wastewater, its 
efficiency in the pre-treatment of sand filter backwash water 
remains insufficiently studied. Microfiltration is typically 
combined with flocculation and is most commonly employed 
for the removal of particles and microorganisms (Anis et al. 

2019), which represent the key contaminants in both types of 
backwash water.

Ultrafiltration, known for its ability to enhance the 
biostability of treated liquids, is frequently used for the pre-
treatment of sewage prior to reuse (Silva et al. 2022). In 
urban wastewater reclamation, ultrafiltration has been shown 
to remove over 90% of E. coli bacteria and achieve 94% 
reduction in total organic carbon, while enabling the reuse of 
70.7%–94.5% of the treated water (Yang et al. 2022). However, 
complete elimination of E. coli was not achieved in a bioreactor 
equipped with a PVFD ultrafiltration membrane during sewage 
pre-treatment (Arevalo et al. 2012). Therefore, a multi-barrier 
approach is recommended when reintroducing backwash water 
into the treatment process.However, the use of multiple unit 
pre-treatment processes can increase both operational and 
investment costs associated with recirculation. For example 
Ebrahimi et al. ( 2017) showed that, depending on the type of 
coagulants used, the costs of sedimentation, flocculation and 
ultrafiltration can vary by up to a factor of five.

The capacity of a water treatment plant and the waste 
water management generated during purification are the most 
important factors affecting recirculation costs. Given the 
limited information available on the cost of implementing full-
scale backwash water recirculation, further  study is warranted 
to estimate the expenses of optimized pre-treatment. The cost 
of installing water reuse systems plays an important role in 
justifying their implementation, yet  a significant research gap 
remains in estimating the capital costs of water reuse. Various 
methods are used to estimate investment and operating costs 
(Ruiz-Rosa et al. 2016, Xie et al. 2022).

Although backwash water generated in water treatment 
plants is increasingly being reused, insufficient knowledge 
about effective and universal pre-treatment methods remains 
limited , and reliable data on implementation costs  are lacking. 
Conducting research and cost analyses of backwash water 
pre-treatment and recycling for various types of water can 
enable the development of universal solutions for water utility 
companies. The aim of the present research was therefore to 
determine the potential of using pre-treated backwash water to 
increase drinking water resources and to carry out an economic 
analysis of the feasibility of such an approach.

Methodology and subject of study

Subject of study
The research focused on an economic analysis of the costs 
of implementing a pre-treatment system for backwash water 
generated at two water treatment plants, with the aim of returning 
it to the water treatment process. The analysis covered various 
unit water treatment processes, whose effectiveness and optimal 
operational parameters had been determined in previous studies. 
The characteristics of the plants included in the analysis, as along 
with the optimal parameters of the individual backwash water 
pre-treatment processes, are presented below. The selection of 
solution for implementation was based on the effectiveness of 
removing contaminants critical for both types of water, ensuring a 
universal approach that guarantees the safety of the treated water.

The study was carried out in two water treatment plants 
(WTP), which treat surface water and infiltration water, 
respectively. The water treatment trials are shown in Figure 1.



76	 M. Wolska, J.T.G. Bermejo, A. Vigueras Rodríguez, F.J.Pérez De La Cruz, M. Kabsch-Korbutowicz, H. Urbańska-Kozłowska, A. Rosińska